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GEAR IS COLOR CODED
WHITE.

GEAR IS ORIENTED WITH
LARGE HUB RADILS DN
THIS SIDE, FACING

AWAY FROM

ROLLER,

* PART IS INCLUDED IN DUTLINED SUBASSEMBLY .

o TTEM #35 REPLACES TTEM #17 AND 4 DF TTEM 40

REPLACE 4 OF TTEM #7 ON GST T1-KM INITS (P/N 93290).

ook [TEM #390 IS INCLUDED WITH GST TT-KM INITS AND

IS AVATLABLE 7O ADD DN GST 1T UNITS (P/N 93040).

PARTS CATALOG #90222 REV A

90| 91982 #10-32 NUT 2 15 | 91814 | #10-24 X 374 STUD .
29 | 92495 10-5/8" TIE BAR 2 14 | 91811 | #10-24 X 174 SET SCREW 4x
43192259 | SPRING COVER i 28 | 92601 | INWARD NIP SYMBOL 2 13 | 91802 | #3-48 X 1/4 FLAT HD SCREW |
42192230 | BACKING PLATE TAB SPRING * 1| 92494 1 WARNING DECAL 1 12192298 | (OMPRESSION SPRING *
41192234 | BACKING PLATE TAB . 20 | 91810 #10-24 X 1/8 SLOT SET SCW- | 2 I1 ] 92290 | BACKING PLATE KIT (L & R) | !
40 | 91949 | SPRING PIN * 25 | 91806 | #6-32 X 3/8 PHILLIPS HD SCW | « 10192370 ] SEAL SET (L & R) 1
39 | 91997 | OSC. RETAINING CLIP . 241 92081 | COVER NUT 2 9192291 | ECCENTRIC 2
38 | 91903 | OSC. RETAINING WASHER . 23| 92304 | GUIDE PIN * B | 92222 METERING GALGE 2
37| 91| OSC. ORIVE SHAFT FOLLDWER | = 22| 92604 | NOZILE i 7| 91818 | #10-24 x 3/8 SOCKET HO SCREW] 6+
36 196510 | KOLORMATE MODEL 10 ek 21| 92491 | WAVE WASHER 2 6 | 91829 | #10-24 x 11/16 SOC HD SCREW | 4=
35 [ 91310 10-5/8" OSC COVER ASSY o A0 | 91650 | #10-32 x 1 SET SCREW 2 5 | 81017 ] R.H. OSC. END BLOCK 1
341 92450 | 10-5/8" FORM ROLLER W/B 1 19192890 GEAR CLUTCH ASSY 1 4191018 | LH. OSC, END BLOCK 1
33 | 92440 | 10-5/8" METERING ROLLER W/B | 1 18 ] 92415 | THRUST WASHER i 3| 91209 | ALTGNMENT BLOCK 2
32 192303 | SHOULDER SCREW i I7 192610 | 10-5/8" (OVER ASSEMBLY ** 2| 9210 L.H. END FRAME ASSY !
31| 91301 | 10-5/8" DSC. PARTS ASSY | 16| 92401 | BEARING * I 192200 ] R.H. END FRAME ASSY ]
[TEM# | PART # DESCRIPTION OTY| | [TEM# | PART # DESCRIPTION OTY| | [TEM# | PART # DESCRIPTION 7Y




+ PART IS INCLUDED IN DUTLINED SUBASSEMBLY.

I

ok PART IS NOT INCLUDED WITH BRACKET KIT, P/N 93700,

koMPACE

LEFT & RIGHT

PARTS CATALDG #30222 REV A

30 | 91747 | CIRCOLAR PUSH-ON WASHER 2 15 91850 | 10-32 x 172 SET SCREW 2
29 | Q1739 | 442 x 750 WASHER 4 14193544 | SHOULDER BOLT ]
43 192765 | D-RING * 28 | 90934 | THREADED STUD 2 13 ] 9192 | #12 WASHER ]
42192760 | DISPENSING VALVE ASSY ok 2T | 91818 | 10-24x3/8 SOCKET HO CAP SCW | 1 12199623 | PAWL SUPPORT BOLT X
AT 192771 | CALTBRATED BOTTLE ok 26 | 91875 | 174-20x3/8 SOCKET HO CAP SCW| 4 11193707 | PINCH GUARD ]
40 190755 | 3/32" T-WRENCH ! 25 | 91972 | 174-20 LOCK NUT 4 10| 99624 | PAWL LOCKOUT STUD !
39 1 92778 | KOMPAC SYRINGE ! 24| 91968 | 10-24 LOCK NUT I 9 1939686 | R.H. PIVDT BRACKET ASSY !
38 | 92370 | KOMPAC SEAL SET (L & R) I 23 | Q1971 | 174-28 LOCK NUT 2 B | 93685 | L.H. PIVDT BRACKET ASSY !
37193512 | GST 11712 SAFETY COVER TEMP, | |1 22 | 91934 1 5/16" E-RING [* 7193704 | R.H. MOUNTING BRACKET ASSY | 1
3 | 91895 | 1/4-26x1/2 SOCKET HD CAP SCW | | 211 93021 | PLATE CLAMP PAWL ! 6 | 93705 | L.H. MOUNTING BRACKET ASSY |1
35 1 91967 | 8-32 LOCK NOT 2 20 | 93626 | PLATE CLAMP SPRING ! 5 939553 | EXTENSION SPRING 2
34193515 | SAFETY COVER PIN ! 19 193708 | 3/16" ALLEN WRENCH ! 4190930 | OP-SIOE LIFT LINC ASSY !
33 | 91876 | 1/4-20x1/2 SOCKET HO CAP SCW| 4 18 193748 | 2" DIA. HOLE PLUG ! 3| 90940 | NON-OP SIDE LIFT LINC ASSY |1
32 {93516 | L.H. SAFETY COVER BRACKET I 17193748 | 2-1/8" DIA. HILE PLUG ! 2| 93687 | L.H. INKER BRACKET !
31193517 | R.H. SAFETY COVER BRACKET I 16 ] 91868 | 1/4-20 x 3/4 HEX HEAD SCREW | 4 I 996088 | R.H. INKER BRACKET !
TTEME | PART # DESCRIPTION OTYl | TTEME | PART 4 DESCRIPTIEN Yl | TTEME |PART 4 OESCRIPTION nry






